COHSIEOM EIADIACS
vy

(paJosnw sI BuiylAiony) e
pJezziig Y1 Jo SepIs Ylog Uo sWes sy} ale Smaids ay) ||y [ ]

wJe Buims yoeny

vd

ued .| X 9# ued .c/L X o#

@@V@y 7\
JBYSEM 9 /
|

L
ued g/l X v#

| G,
ul MaJog
=24 O,

N

ued ,.g/L X 0p-

wue Buims a|quisssy

H / US piezzg oysoky

ajoy ybnoiyy

poi [os3u0D
onss Buiyl
piezziig 30015
swiely 0}
ued .| X o# \ \ 108UU0D
\ v | od
@ggﬁ |
wue Buims yoey / /
'L — \@ i prezZIg \
R ued .p/€ X Ov-¥

\

\

woly syed \ \
— ~
\

SpoJ |04]u00 J
yoeny -
| ones 0}

| 108UU0D mm/
, £4

wue Buims a|quisssy

eT

€y,

ued 2/} X O# Ny

(ebed xoeq 99g)
sJojow puno.e
| 1 03 pueg

\

plezzi|g wouy

Aiquissse abexun obed >oeq UO 1S FBVMAEVH

ajoy ybnoiyy
poijosuoy  /

(I de1g) 1UnoN Jesy Joj 122 1B LelS
(1 de1g) 1unoA U0l J0) L 1B Lels

NW30| op- L
0| o ued L x0rr T | "sAowel Aiesodwiel pinoys noA 1y siyl Buijquiesse jo Aem sy1 ui Buiyihuy
A — | | %oumw *s1y Buniunow asay |[eisul 01 pJezzi|g JnoA woJ) sped swos SA0WaJ O} PaaU NOA
poJ [0u00 |

yoeny Ed /S QEVZZITE OHSOAD ¥04d TVNNVW

== e INNOW =wva / LNOXA

abexul|
108UU0D

wa. xory Le/8d

-
Q-
0
|4

POY [043u0D

VAT ® LNOXH uo sweg




FRONT / REAR MOUNT

MANUAL FOR KYOSHO BLIZZARD SR/ FR

FRONT HARDWARE LIST DRILL SIZE KEY

% #6 x 1/2” Pan (2)

i

i BN

Rod End (2)
M3 Threaded Rod x 1 1/2” (1)

#4 x 1/2” Pan (4)

# (4) 4-40(4) 46 (4)

REAR HARDWARE LIST

4-40 x 17 Pan (2) #6 x 1/2” Pan (2)

-~ —_

~

i BN

4-40 x 1/2” Pan (2)

—
#4 x1/2” Pan (20)

y #6x 17 Pan (2)
#4 x1/2” Flat (2)
w(2) 4-40(4) #(4) g\ >
/

Y BN

4-40x 17 Pan

#6 washer

Rod End (2)

CONNECT
SNOW SBLOWER

M3 Threaded Rod x 2 1/4” (1)

/ P 4

TS ®
CONNECT BLIZZARD PLOW 782
You can attach the plow on either the FRONT or REAR mount P, \ Ve

s Ve

#4 washer
Assemble using Ve
parts and hardware 4-40 |o6knut
A / / !
from Blizzard
/ s
Ve

‘\ Remove ball V2

Rod end goes
on'beam

8x10m

B - 3/32”
L]-1/8"
[]-964”
B - 13/64” ° ©
(or 7/327) %
S
A

#6 washer %
\

Works on the FRONT or REAR mount

#6 x 3/4” Pan

Bend linkage included with the Blizzard for FRONT servo to avoid hitting motors

Bend linkage included with the Blizzard for STOCK PLOW x2

FRONT & STOCK PLOW

O)
-
-l

Bend to shape
(Actual size)

LINKAGE CHART

) U
mn <
4 J

N
-

SPYKER WORKSHOP



